

REPORT NUMBER:

SHAT05914253



TEST REPORT

Number : SHAT05914253  
报告号:

Applicant : ANSAFE INDUSTRIAL SAFETY PRODUCTS  
申请公司: 安徽赛智工业防护用品有限公司  
安徽省合肥市天智路 20 号,  
璞丽创新广场 4 楼东南  
Attn : 沈成君/SHEN CHENGJUN  
联系人:

Date : Feb 13, 2019  
日期:

Sample Description :  
样品描述 样品数量:

One (1) Piece Of Submitted Knitted Fabric In Black.  
客户认定为一块针织面料, 颜色为黑色。

Date Received/Date Test Started : JAN. 28, 2019  
接件日期/测试开始日期 2019-01-28  
Color BLACK  
颜色  
PO No. : AE210033  
订单号  
Style No 1st Layer Bamboo Pijama  
款号  
Document Accordance : GB/T 29862-2013 Textiles-Identification Of Fiber Content  
判定依据 GB/T 29862-2013 纺织品 纤维含量的标识  
Test Type : Commission Test (Submitted Test)  
检验类别 委托检验(送样检验)  
Ref. : Sample Description/样品描述:Bamboo Fabric  
Fabric/克重:200G/M2  
Fiber Content/成分: 94% Bamboo 6% Spandex  
End Use/最终用途:Men's Underwear

Prepared And Checked By:  
批准和审核:  
For Intertek Testing Services Ltd.,Shanghai  
上海天祥质量技术服务有限公司

沈玉花

Sophie Shen  
沈玉花  
Softline Manager  
纺织部经理

Prepared And Checked By:  
批准和审核:  
For Intertek Testing Services Ltd.,Shanghai  
上海天祥质量技术服务有限公司

俞龙

Kevin Yu  
俞龙  
Shanghai Food Lab Microbiology Supervisor  
上海食品实验室微生物主管



TEST REPORT

Number : SHAT05914253  
报告号:

Conclusion:  
结论

Fibre Analysis(纤维成分定性分析/定量分析) \*1  
Air Permeability (透气率) #  
Antibacterial Effect Test (抗菌测试) #

Note : M = Meet Document Accordance

F = Below Document Accordance

备注: M = 符合判定依据

F = 低于判定依据

# = No Specified Requirement

\* = No Submitted Information

# = 没有指定要求

\* = 没有提供信息

N/A = Not Applicable

N/A = 不适用

\*1 = The Sample Shall Be Labelled As: 93% Rayon From Bamboo 7% Elastane

\*1 = 建议样品纤维含量标识为: 93% 竹浆粘胶纤维 7% 氨纶

Remark: The Chinese Version Of This Test Report Is The Standard One, The English Version Is Only For Reference. The Report Is Valid With Commission Test Only For The Samples In The Case Of Delivering Samples By Clients.

备注: 此报告以中文为主, 英文仅作参考。委托检验仅对来样负责。

Prepared And Checked By:

批准和审核:

For Intertek Testing Services Ltd., Shanghai  
上海天祥质量技术服务有限公司

沈玉花

Sophie Shen

沈玉花

Softline Manager

纺织部经理

Prepared And Checked By:

批准和审核:

For Intertek Testing Services Ltd., Shanghai  
上海天祥质量技术服务有限公司

俞龙

Kevin Yu

俞龙

Shanghai Food Lab Microbiology Supervisor

上海食品实验室微生物主管



TEST REPORT

Number : SHAT05914253  
报告号:

Tests Conducted (As Requested By The Applicant)  
测试内容 (以下测试依据申请人要求进行)

- 1 Fibre Analysis (AATCC 20-2013/20A-2017):  
纤维成分定性分析/定量分析(AATCC 20-2013/20A-2017):

Marked  
备注

=====

Based On Moisture Regain Weight  
根据公定回潮率重量

92.6% Rayon From Bamboo\*/竹浆粘胶纤维\* -  
7.4% Elastane/氨纶

Remark:\* The Certificate Of Source Of "Rayon From Bamboo" Is Solely Based On The Certificate Of Guaranty Provided. Ultimately, It Is The Vendor's Responsibility To Substantiate The Claim Of Source Of Rayon In Case Of Litigation.

备注:\*出"竹浆粘胶纤维"来源的证明仅基于卖方提供的证书,卖方最终有责任在可能由此引起的诉讼中提供足够的证据来证明证书的真实性。

Moisture Regain: Based on ASTM D1909-2013  
公定回潮率:参照 ASTM D1909-2013

- 2 Air Permeability (GB/T 5453-1997):  
透气率 (GB/T 5453-1997):

Requirement  
要求

=====

320.9 mm/s -

Remark : Test Pressure = 100Pa  
备注 : 压降 = 100Pa

TEST REPORT

Number : SHAT05914253  
报告号:

Tests Conducted (As Requested By The Applicant)  
测试内容 (以下测试依据申请人要求进行)

3 Anti-Bacterial Activity Test (Quantitative)  
抗菌测试 (定量):

GB/T 20944.3-2008 <Textiles-Determination of antibacterial activity- Part 3: Shake Flask Method>  
GB/T 20944.3-2008 纺织品 抗菌性能的评价 第三部分: 振荡法

Sterilization in the autoclave Of Sample Before Test.

样品前处理: 高压灭菌锅灭菌

Working Solution: 0.03 mol/L PBS

工作溶液: 0.03 mol/L 磷酸缓冲溶液

Contact Temperature: 24±1°C

接触温度: 24±1°C

Contact Time: 18 Hours

接触时间: 18 小时

Test Sample: 0.75g

测试样品量: 0.75g

Test Culture:

测试菌种:

Staphylococcus Aureus (ATCC 6538)

金黄色葡萄球菌 (ATCC 6538)

Escherichia Coli (ATCC 25922)

大肠杆菌 (ATCC 25922)

Test Result:

测试结果:

Test Organisms. 测试菌种	Initial Concentration 初始浓度(Cfu/MI)	Reduction % 下降率 %
Staphylococcus Aureus 金黄色葡萄球菌 (ATCC 6538)	2.2X10 <sup>4</sup>	71.8
Escherichia Coli 大肠杆菌 (ATCC 25922)	2.6X10 <sup>4</sup>	38.9

TEST REPORT

Number : SHAT05914253  
报告号:

Tests Conducted (As Requested By The Applicant)  
测试内容 (以下测试依据申请人要求进行)

Anti-Bacterial Activity Test (CONT'D)  
抗菌测试 (定量):

Sample Received Condition: Sample In Closed Plastic Bag  
接样条件: 样品在密封的塑料袋中

Preparation Of Sample: The Submitted Sample Was Washed For \_0\_ Wash And Then Subjected To The Following Test.  
样品准备: 提交的样品洗涤为\_0\_洗涤, 然后进行测试

Remark: This test item was conducted in our food laboratory, the address: 6/F, No.2 Building, Shanghai Comalong Industrial Park, No.889 Yishan Road, Shanghai,200233, China, and approved by CNAS&CMA.

备注: 该项目的检测项目是在本公司的食品实验室进行检测, 地址为上海市宜山路 889 号齐来工业城 2 号楼 6 层西侧, 且已获得认可。

End of Report

*This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.*

*This report shall not be reproduced except in full, without written approval of the laboratory.*

本报告仅基于申请人的指示及/或申请人提供的信息和材料而作出, 不应视为采取任何行动的建议。关于本报告, Intertek 不对客户以外的任何人负有谨慎责任或其他责任, Intertek 对客户也只在向其向申请人提供服务的条件条款有明确规定的范围承担责任。Intertek 不就本报告作出除前述条件条款范围之外的任何明示或隐含形式的担保或陈述。Intertek 致力于在勤勉细致的基础上进行审核, 不对因本报告引起的或与本报告有关的任何损失承担任何责任, 包括合同、侵权、法规或其它责任, 除非诉讼结果显示为因 Intertek 严重疏忽或故意的不当行为而造成。

未经本实验室书面批准, 不得复制本检测报告 (全文复制除外)。